ACato

LM-79 Test Report

Standards

IES LM-79-2008
IES TM-30-2015
CIE 13.3-1995

Product SKU

XFL-FS-2404-12022-5095

Test Conditions

Test Temperature: 240C
Test Sample: 300mm
Power Supply: HP
Voltage: 24V
Power Consumption: 4.2W

Test Date
7/9/2020
Prepared By Approved By
Richard Wong Ishita Goswami
Director of Engineering Director of Product Marketing

The results contained in this report pertain only to the tested sample.
Photometric & Colorimetry data measured in accordance to IES LM-79-2008 standards, at Xicato.
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Summary of Results

SKU: XFL-FS-2404-12022-5095
Luminous Flux: 333Im
CCT: 5128K
mDUV: 2.1
Voltage: 24V
Current: 176mA
Power Consumption: 4.2W
Efficacy: 78.8LPW
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The results contained in this report pertain only to the tested sample.
Photometric & Colorimetry data measured in accordance to IES LM-79-2008 standards, at Xicato.
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The results contained in this report pertain only to the tested sample.
Photometric & Colorimetry data measured in accordance to IES LM-79-2008 standards, at Xicato.
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Color Fidelity by Sample

The results contained in this report pertain only to the tested sample.
Photometric & Colorimetry data measured in accordance to IES LM-79-2008 standards, at Xicato.




